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SAMPLE DESCRIPTION : TWO(2) PIECES OF SUBMITTED CUTTING SAID TO BE WOVEN FABRICS.

ITEM @ LINEN+FABRIC PROTECTOR #1 BEFOER, #2 AFTER

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.
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TEST CONDUCTED TEST RESULT
(01) AIR PERMEABILITY ( KS K 1S0 9237:2011 ) omm/s
#1 #2
636. 1 637.1
NOTE) PRESSURE DROP : 100 Pa
TEST SURFACE AREA : 20 on
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